RONOVOST

OWNER'S
MANUAL

Snowblowers

Models
P-992 & P-992TRC I,

P-980 & P-980TRC
P-1040TRC

No.C206




Copyright © Les Machineries Pronovost Inc., 1995

All rights reserved.
Printed in Canada.




TABLE OF CONTENTS

Section Item Page
1 INErOdUCHON ...vvvvvieinsnsmnnsssssnsissssssssassnsssassissssnssssssnssssssrsssssenaranns e S
2 SAFELY corvccricssniriiniinisssssnsnsisisssssnsnsssssnanan . 6

General SAfEty ... O

Safety in OPEration .........cocoviieccieiinimoneien i eesesessseseses s ssesess e 6

Safety with MaIBteNance .........ccocoevmmnnimimrerinminnesoeesresees s ensssssssessoes 7

Safety in TIANSPOIT .uecviviieieiricirrinieescscirerense e seets e s e eess e ree s s saes s 7

Safety i STOTAZE ...vovicvirietcieeirre et eae s ere s s r e en 7

3 DeCals ..ciiiininnssnincesssssssntrinsniisinsnssisnnsninnn vesrsssesennsnssrsannee 8
SATELY DECALS ... b et 8

Maintenance DEcals ... s s 10

4 ASSEMDIY vovirivrirnseenssnssisnssssssasersnsmsnmssnssnssssssarnne we 11
General asSEMbBLY .......cccvvvieiiree e e s 11

Motor on the FOtAry Il ..eeiieiiiiiiieiiissriseseersserrsessseessasnassssssnnessassasessssnne 12

Hydraulic Chute Kit: MOtOr ....coceevrvrieireenrreresieninisieressessessssssnnesensseessess e 13

5 Start-up ....cceesessesseresns “ 14
Basic Start-up Procedures ... essesne 14

6 MaAINteNANCE .uivisiscnsaisisnismssisssssssssssssssssssssrsssssssssonasassaes sisssesssasnassnsansaissae 15
7 STOTAGE 1vvvvrrrrmsunsnisssnsnsansnisisssnissssissssssssssisssrsssssssssassnsassrsarsssressssssassssssasssssssnsassssanssssens 16
8 Trouble Shooting ....c.ceesuneee verrrssassseansessstssesernerassansaneas 17
9 SPecifications ..o rrssersssressensasens 19
10 Parts List ....cceccsnnsnnssnssssssnnsnnsnmsssnssin rrverssassasanssensnssesenseassassrnen 20
SNOWDBIOWEL P-092 ..o ssas s eee e svssnesssbereesans 20

Snowblower P-O92TRC .....cooveiviereeeieiiieniesisrisereeseseseesssscressssssbesesessseseenens 23

SNOWDIOWEL P-980 .....oveveririireriiecirrceinese sttt ss s ans 26

Snowblowers P-980TRC, P-1040TRC.....cccccceiimmmmnnmeneiirenereensseressiieenens 29

Hydraulic Chute Kit: Motor SP-9298.........cccuviiinmmnriennreensnecsnennsneones 33

Semi-industrial Chute PSI-92104 ..........ccoviivininniess e e 34

Industrial Chute PC-92104 ... s 35

Heavy DULY Kif ..ottt bbb s 36

P.T.O. Shaft 9225-EG...cveeeiereretrirctrines st resesss s s snesssvessssns e 37

P.T.O. Shaft 9500 ...cccooiiiiiscrereres et res e ebe e snes s e 38

Gear BOX 9307 ...ttt ens e evnsns i 30

Cylinder 25TROB ...t srsssesrs e obesbssaene b 40

Hydraulic Motor DH 23U & DH 310 .. e e ssnanr e 41

11 Torque Chart Hiesesssbesanssres At s e R Rt s aSeaeHE R SRS b S AR AT SRR RN S “ 42
12 Warranty Etisisebserntsansrats NSNS aS bt S b eI R RN NS SbR S b R SRRSO ORI S S 43







INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are NOW take a moment to enter the model, serial
confident this equipment will meet your requirements number and the date of purchase of your Snowblower
in terms of quality, performance and reliability. in the space provided.

This manual was prepared to assist you in the safe When ordering parts from your Dealer, please refer to
operation of your new Snowblower. It contains these numbers for a fast and efficient service. Use
important information which will help you achieve PRONOVOST parts for replacement.

excellent returns with your Snowblower for years to

come. The model and serial numbers are on the name plate

shown on Fig. 1.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must

——familiarize-yourself with the safety recormmendatio
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your Figure 1

Snowblower, please contact your PRONOVOST

Dealer.
MODEL: 25
SERIAL NO: st
DATE OF PURCHASE: &=




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «SAFETY ALERTY» is used in this manual
and on the safety decals on the Snowblower, It warns vou

of the possibility of danger, Carefully read, understand and
follow all safety recommendations before operating the
Snowblower.

1) Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

2) Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

3) Never let a child operate the Snowhlower.

4) Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment.

5) Never operate the Snowblower with defective paris or
if damaged in any way. Have it repaired before
operating.

8) Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices,

9) Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

10) Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may canse an accident and/or damage
the equipment.

11) Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

Ty Besure thers are o obsfuctions aromid the equipment -
and that no one stands near the equipment when in
operation.

2) Do not operate an engine in a confined or non
ventilated area.

3) Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged, Preferably remove
the key from the ignition.

4) Wear adequate clothing when working in cold or windy
conditions.

5) Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

6) Before operating, make sure the P.T.O. is properly
installed and secured.

7} Before starting-up the Snowblower, make sure the
auger and drum areas are free of ice.

6) Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 42.

7) Avoid wearing loose fitting clothing when working
with the Snowblower. These could get entangled in
moving parts of the equipment and cause accidents.

8) PutP.T.O. control in neutral position before starting
engine.

9) Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge
chute.




SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.O., stop the engine and relieve all hydraulic
pressures.

11) Do not operate in excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place,

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals,
This may cause serious injuries.

15) Always reduce operating speed in slippery conditions,

2) Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

3) Never perform any work under the Snowblower while
it is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

1) ©On public roads, use proper safety lights and check
local regulations.

2) Be alert while driving on the road. Never carry
passengers.

3) Always disengage P.T.0O. while moving from one area

af 1r 40 o atls os
O WOk TOanonicr:

16) Be careful when backing-up, make sure you have good
visibility.

17) Always be on the lookout for objects which may enter
the snowblower.

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and lock for the cause of the vibration,
Vibration is usually the indication of a problem.

19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition.

SAFETY WITH MAINTENANCE

1} Perform the Snowblower maintenance according to
recommendations contained in this manual,

4) Tt is recommended to use both brake pedals
simultaneously for better control.

5) The recommended road speed should be such as to
maintain full control over steering and braking.

6) Be careful while backing up, make sure you have good
vigibility.
SAFETY IN STORAGE

1) Provide adequate supports to prevent any accidental
overturning of the Snowblower.

2} Do not let children play in the area where the
Snowblower is stored.




DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Fiure 3

A ATTENTION § A DANGER

FOR SAFE CPERATION, FOLLOW OPERATING INSTRUCTICNS
IN OPERATOR'S MANUAL.

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER
DRIVEN PARTS,

STOP ENGINE BEFORE LEAVING THE EQUIPMENT,

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE,

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.
' —

POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES
INSTRUCTIONS DANS LE MANUEL D'OPERATION,

Figure 4
Decal B Part no.: A101

2- GARDER LES MAINS, PIEDS ET VETEMENTS £LOIGNES DES
ELEMENTS MOBILES OV ROTATIFS.

AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L’AJUSTEMENT.

§- GARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE

&- GARDER TOUS LES ECRANS PROTECTEUR EN PLACE.
M

Figure 2
Decal A Partno.: A102  Figure 5




DECALS (cont'd)

A ATTENTION

TO AVOID BODILY INJURIES, KEEP ALL
POWER DRIVE SYSTEM SAFETY SHIELDS
IN PLACE.

OPERATE ONLY WITH 540 rpm POWER
TAKE-OFF,
L]
POUR EVITER TOUS RISQUES DE BLES-
SURES, GARDER TOUS LES PROTECTEURS
EN PLACE.

N'UTILISER QU'AVEC UNE PRISE DE
FORCE A 540 rpm.

4\ DANGER

— Becal EinFig s focated directly o =P T:0

Figure 6
Decal C Part no.: A107
\\\ ADANGER /7//.
Figure 7
Decal D Part no.; A103

ENVELOPPE PROTECTRIGE
MANQUANTE
NE PAS UTILISER

shaft. It is not visible when the safety shield is in
place. It must never be visible when you operate the
equipment.




DECALS (cont'd)

4\ DANGER 4\

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

KEEP AWAY !

DO NOT OPERATE WITHOUT
ALL DRIVELINE, TRAGTOR AND
EQUIPMENT SHIELDS IN PLACE
DRIVELINES SECURELY
ATTACHED AT BOTH ENDS

DRIYELINE SHIELDS THAT TURN
FHEELY ON DRIVELINE

ARGRE ODF TRANSMISSION

TOUY CONFACT FEUT ETRE MORTEL
RESTEZ LLOIGNE :

FElT AGRIPPER YETEMENTS

NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DE L'ARBRE DE TAANSMISSION, DU
TRACTEUR ET DE LA MACHINE.

FIXER SECURITAIREMENT LES
DEUX EXTREMITES OE L'ARBRE DE
TRANSMISSION.

S'ASSURER QUE LES ENVELOPPES

PROTECTRICES TOURNENT LIBRE-
MENT SUR L'ARBRE DE TRAN-

SMISSION

Figure 12

Figure 13

Part no.: A 105

Part no.: A 106

T TrFAITINAL

ATTENTION

CHECK OIL LEVEL
PERIODICALLY.

Figure 10
Decal F

Part no.: A 109
VERIFIER LE NIVEAU

D'HUILE PERIODIQUE.
MENT.

Figure 14

Decal G Part no.: A104

Figure 11

MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to maintenance section for more

= 4 -
= --- - - - - - —— - —TIgltaI0

T S e e s it —

PP |
O TEEIS,




ASSEMBLY

Flgre 6

Figure 17

Figure 18

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 16).

3) Install P.T.O. shaft with the shear pin end onto
the Snowblower gear box (Fig. 17). Then attach
safety shield support chain as shown (Fig. 18).
WARNING: The telescoping tubes of the drive
shaft must never be allowed to bottom out while
maintaining a minimum overlap of 6 inches.

/] ou-in hved

deflector, use model 25TRO8 cylinder.

5) If equipped with a rotating drum, install a
hydraulic motor. Refer to page 12 for installation
instructions.

6) For the installation of the chute rotation
mechanism, please refer to page 13.

-11-

ahydrauliceylinderontheehute ————————————



ASSEMBLY (cont'd)

MOTOR ONTHE ROTARY DRUM

1) Tip the Snowblower forward (gear box facing up)
and remove the guard (Fig. 22) protecting the ring
gear segment. Remove the elbows.

2) Install elbows on the hydraulic motor using teflon
tape for a leak proof connection. Orient the
elbows as shown (Fig. 19).

3) Install hoses to the elbows, again using teflon
tape.

n Figure 19 4) Bolt hydraulic motor on mounting plate provided,

install 9 tooth gear. The thickness of the 9 tooth

gear is slightly more than the ring gear segment. :
Make sure it exceeds on both sides of thering-
gear (Fig. 20).

5) It is important that the cushion valve furnished be
installed. Cushion valve has been pre set in plant

at 1300 psi. (Fig. 21).

6) Install guard (Fig. 22).

Figure 20

Figure 21




ASSEMBLY (cont'd)

HYDRAULIC CHUTE ROTATION Motor

1) Install U-shaped UHMW piece , place chute on
Snowblower and secure with retaining bracket and
bolts provided.

2) Install motor mounting plate, motor and 9 tooth
gear. See page 34 for bolt dimensions (Fig. 23).

3} Thethicknessofthe 9 tooth gearis slightly more than
the ring-gear. Make sure it exceeds on both sides of
the ring gear.

Figure 23 4) Usingthetake-up screws, adjust gear tomesh without
bottoming. '

5} Install guard and cushion valve support. Then

install cushion valve and hydraulic hoses as per
Fig. 24.

6) It is important that the cushion valve furnished
with your chute rotation kit be installed. Cushion
valve has been pre set in plant at 1300 psi.

Figure 24




e —————————
STARTING-UP

START-UP PROCEDURES

I} Check oil level in gearbox. Use S.A.E. W90 gear
box oil.

2} Lubricate all points with a good quality multiuse
grease.

3) Check chain take-up adjustment. A slight tension
must be maintained.

4) Verity for adequate tightness of all fastening
Figure 25 devices. Refer to torque chart on page 42.

5) Adjust skid shoes according to ground conditions
(Fig. 25).

6) Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 26).

7) Make sure of a 540 RPM input to your
snowblower.

8) Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the

; discharge wall of the drum. If necessary, adjust

Figure 26 with the take-up screws provided (Fig. 27).




MAINTENANCE

1) Wipe off all grease fittings with a clean cloth 7) Check tension of drive chain every 25 hours of
before adding grease in order to avoid injecting operation and adjust if necessary.
dirt and sand.

8) Check for tightness of bearing collars every 50

2) Repair or replace damaged grease fittings. hours of operation.

3) Lubricate all grease fittings every 10 hours of 9) Change gearbox oil once a year. Use gear box oil
operation, S.A.E. W90 rated APL, class GL-5.

4) Oil drive chain every 8 hours of operation. 10) Check all nuts and bolts once a year. If necessary

use torque chart on page 42.
5) Lubricate P.T.O. shaft as indicated below:

11) Standard scraper blades are reversible. Reverse
when one edge is worn out.

12) Always use Grade 5 shear bolts.

6} Check oil level in gear box once a month, If
necessary add oil.




et T
STORAGE

1) Store the Snowblower in a cool, dry place. 5} Thoroughly inspect all parts of the Snowblower.
Replace or repair worn or defective parts.

2) Support the Snowblower with wooden blocks.
6) Touch-up or repaint if necessary.

3) Keep all piston rods in the retracted position. This
will assure better protection against the elements. 7) Lubricate all points before storage.

4) Clean your Snowblower.

e -16 -




TROUBLESHOOTING

P.T.0. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

- Premature wear of U-joints and/
or bluish color of cross journals.

- Insufficient lubrication.

Excessive working angle.

- Follow lubrication
recommendations.

- Replace defective U-joints.

- Make sure the Snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point in order to position the
Snowblower further away from
tractor.

- Gripping or premature wear of
telescoping members.

- Too much sliding under load.

- Avoid raising Snowblower
while in operation,

- Tube overlap too-short; mini-
mum recommended is 6",

- Insufficient [ubrication.

- Contaminants (sand, etc.).

~ Readjust 3-point in order to
position the Snowblower closer
to the tractor.

- Follow lubrication
recommendations.

- Replace defective telescopic

members.

- Damaged or jammed locking pin
or bolt.

- Pin or orifice contaminated by
sand, ice, etc.

- Telescoping members too long,
exerting pressure on locking
device.

- Clean and grease.

- Readjust 3-point in order to posi-
tion the Snowblower further away
from tractor or shorten tubes.

- Premature wear of guard tube
bearing ring.

- Lack of lubrication.

- Wrong installation of guard
chain.

- Part of the guard in contact with
the equipment.

- Follow lubrication instructions.

- Adjust chain for non-
interference between guard &
equipment.

- Replace worn or damaged
bearing rings.

- Cut or deformed safety guard

- Tubes in contact with the

- Eliminate any interference

—tubes:

equipment:

between tubes and cquipment or
tractor.
- Replace damaged tubes.




e ————————————————————EE———————— e ————

TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

- Tractor RPM too low.

- Gap too wide between impeller
blade tip and drum outlet wall.
- Insuffucient tractor HP.

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Adjust impeller blades closer to
drum outlet (1/8" to 3/16™).

- Reduce travel speed.

- Frequent plugging of discharge
chute.

~ Tractor RPM too low.

Tractor RPM reduced too early
with snow still in the

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Make sure the Snowblower is
completely empty before

Snowblower. reducing RPM, especially on
tractors with foot controlled
RPM.
- Slippage of PTO clutch - Repare clutch.
mechanism.

- Wet snow condition.

- Reduce travel speed.

shaft.
- Broken drive chain.

- The impeller will not turn, - Shear bolt broken on drive shaft. |- Replace shear bolt.
- The auger will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- Shear bolt broken on auger drive |- Replace shear bolt.

- Fix or replace chain.

- The rotating drum will not turn.

- Ice accumulation.
- Wrong hydraulic connections.

- Remove ice.
- Check hydraulic connections.

- The chute will not turn.

- Ice accumulation.
- Wrong hydraulic connections.

- Remove ice.
Check hydraulic connections.




SPECIFICATIONS

P-992 P-992 P-980 P-980 P-1040
Snowbfower model TRC TRC TRC
Horse power required min - max 75-125 75-125 100-150 100-150 100-150
Working width {inches} 92" 92" 98" ag" 104"
{centimeters) 234 234 249 249 264
Cutting height {inches) 45" 45" 48%" 48%" 48%"
(centimeters) 14 114 123 123 123
Impeller diameter {inches) 30" 30" 34" 34" 34"
{centimeters) 76 76 86 86 86
Depth of drum {inches} 15" 15" 15" 15" 15"
{centimeters) 381 38.1 38.1 38.1 38.1
Impelter blades 5 5 6 6 6
Size of impeller shaft {inches) 2" " 2" 2" 2"
{centimeters) 5.08 5.08 5.08 5.08 5.08
Impeller RPM 540 540 540 540 540
Number of augers 1 1 1 1 1
Main auger diameter {inches) 23" 23" 26" 2g" 28"
{centimeters} 58 58 66 66 66
Upper auger 13" (33 cm} diameter Opt. Opt. Opt. Opt. Opt.
Drive chain - main auger 80 80 100 100 100
Oil bath sealed gear box Std. Std. Std. Std. Std.
Choice of Manual - - - - -
chute rotation | Hydraulic C (cylinder) - - - - -
mechanism Hydraulic M (motor) Available Available Available Available Available
Number of shear bolt 2 2 2 2 2
Heavy duty 3-point Std. Std. Std. Stid. Std.
Hitch category 2 2 2 2 2
Balanced impeller Std. Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std. Std.
Drum rotation Hydraulic € {cylinder) - - - - -
mechanism Hydraulic M {motor} - Std. - Std. Std.
1000 @ 540 RPM reducer Opt. Opt. Opt. Opt. Opt.
Scraper blade | Steel - reversible Std. Std. Std. Std. Std.
Carbon steel - not reversible Opt. Opt. Opt. Opt. Opt.
Adjustabla Steel - reversible Std. Std. Std. Std. Std.
skid shoes Carbon steel Opt. Opt. Opt. Opt. Opt.
Full flight upper auger {industrial) Opt. Opt. Opt. Opt. Opt.
Semi-industrial chute Opt. Opt. Opt. Opt. Opt.
Industrial chute Opt. Opt. Opt. Opt. Opt.
24" (61 cm) chute extension Opt. Opt. Opt. Opt. Opt.
48" (122 em) chute extension Opt. Opt. Opt. Opt. Opt.
Choice of deflec- Rod and tube Available Available Available Available Available
tor adjustment Cylinder Available Available Available Available Available
Bearing / ductile iron casing Std. Sid. Std. Std. Std.
| Height - Impsllercenter {inches} R 16+ 21+ 21 2 -5
(centimeters) 49.5 49.5 54.8 54.6 54.6
Lateral blades Opt. Cpt. Opt. Opt. Opt.
P.T.O. shaft (standard) No. 8 No. 8 No. 8 No, 8 No. 8
P.T.0. shaft (optional} No. 10 No.10 No.10 No. 10 No. 10
Weight (approx.} {ibs} 1843 2012 2003 2172 2232
{kg) 829 906 901 977 1004

—Specificationssubjest-tochangewitheut-netiee—— —_— —

e e e QT e



SNOWBLOWER P-992




SNOWBLOWER P-992 (cont'd)

REF. PART # DESCRIPTION Qrty
1 140-00811 Reversible scraper blade 3/8" X 4" X 84 1/2" Ig .cccci it 1
2 125-0717  Plow bolt 7/16" NC x 1 3/4" Ig 4+ nut & lock Washer.....ccccviviiniivnniieeraie e 9
3 110-00931 Skid shoe {fght SIHE) vevieeiii e e e e 1
4 Std. RO Pin 28" X 12 It e e e ra et e e e reanens 2
5 8162  Skid Shoes I0CK «.uiiviiiiii i e e e aba e s 2
6 9488  Hitch pin clip {CP-B0H] .. ottt e et et san st e e srmeeeenearens 2
7 Std. Bolt 12" NC X 4" 1g 4 [0CKNUL ..oiiiinrir i te st eermeeeree s eramaenearneas 2
8 Std. Bolt 32" NC x 5" Ig 4+ NYION LOCKNUL v.vviiiiiiiiieiesas e e e s seenrsiererensenentns 2
9 8219 Lo T L= T T o T o 1

10 Std. Bolt 5/8" NC x 1%" Ig + lock washer + 4 flat washers .......oviviievnvierninrineersennn 8
11 8220  StOrage SUPPOTIT PIN couiiieiiireinriiiiin it istsi s s tsrnsn st tresnstatnserstsneerstrenrasserers 1
12 9307  Gear BOX T-270 i e e et e na e 1
13 Std.,  Hiteh pin Clip B2 Lo e et e e e e rea e e e naans 3
14 9428  Adjustment plate for gear box + 4 nuts 2" NC ... iciii e si i 1
15 9443 3-POINt SIAE DA ciuiie i e e eaaas 2
16 110-01591 1o L [ AT T o 3 o] o T PP 1
17 Std. Bolt 24" NC X 2%" 1g + nylon [0CKNUL ...oevi e e ene e e 2
18 G289  Pin CategOry 2 ..oiiiiiiiiiii ittt e ere st rt e e e s e et e e st e et rrn e, 2
19 2 B L S i O o TR ¥ 1
20 110-00771 I T T o o] T S 1
21 Std. Bolt 7/8" NC x 8" Ig =+ nyIon [0CKNUL .. ...ieiiiicririii vt eirsesa s senenieiennnans 1
22 110-00811 (0T oT 1T 313 o P RRRPPPIN 1
23 6467  Splined adaptor 13" - 20 (Welded) ..vvvviivivierirrrrr et e e e ee s eneenss 1
24 930b  Auger drive shaft 34 3/8" Ig overall {includes no. 23 and 27) ......coceviiveieeininnn, 1
25 Std. Bolt 7/8" NC x 3" Ig + nylon [0CKNUL ...\ vtveii et iiea s srssaers i rnvenensisres 1
26 Std. Bolt 5/16" NC x 2" Ig + nylon IoCKknUL ... e e e 1
27 9407  Bushing 5/16" i.d. x %" 0.d. x %" ig {welded} ......civcviiiiiiiiiii e e eas 2
28 9294  Sprocket BOATO + Shearplate ......cocceviireii e vt eee e e n e 1
29 8009 Brass bushing 1%" i.d. x 122" 0.d. X 1 3/18" 19 cceivivviniiiiiiiin i s eans 2
30 Std.  Grease fitting % ™-28 Straight .....cocviviveiiiirirrir i it e s en s s e sen e e nnes . B
31 8011 Bearing 1% " 4 Tlange ...ccoiiiiiiiiiniiii e s e et e e s e e e et an s 3
32 110-01551 Skid shoe {left Side} it e 1
33 ASABO-84  Chaill # B0 d B 10 it iiicier i ee e e s ety vt ba s enr e ras e ti e sansaanas 1
34 T o - 1T S £ b U 1
35 150-00331 T 1T LY - T P 1
36 9287 Idler SProcket # B0 ..t e e e 2
37 Std. N T = S | [N 2
38 110-01051 T P 1
39 110-010861 Threaded rod for idler adjustment + nut 7/18" NC ..o e, 1
40 110-01071 Threaded tube for idler adjustment .. .....oivirrii e e e e e 1
41 9473  COMPIreSSION SPING tuueuerrtriiiiiieirraetiiiasrarassieetitsiseeassercasenstrenrerenraserennseos 1
42 Std. Bolt 3/4" NC x 2 1/2" Ig + nylon [oCKNUL ..ot e e e e e e aens 2
43 H0-01601 Chain-guard-—mrrrr e e e T T R e e T e R T T e T e T T e |
44 Std. Bolt 7/16" NC x 1" Ig + nyIon loCKNUL .....ciiriiiiiiiiiiiir e e e et s rr s e ranens 5
45 Std. Bolt 7/168" NC x 1%" Ig + nylon I0CKNUL ...cvvieceeee e creeee e raeen e e 24
416 Std. Flat washar B B ..o i re e s e en bt s 1
47 Std.  NUL B/B" N Lot eanete s s e e e st e e e e san e b et tarensrnmeens 1
48 Std.  ROJ PN B/ 18" X 2" g iitiei ittt ettt et e e e et et e e e 2
49 8125 RUDBEr faSTENEI Lo e e et as 1
50" _110-00081 — Chail giard Cover = S E—

P T



A EE————————_——— L ——

SNOWBLOWER P-992 (cont'd)

REF. PART # DESCRIPTION QTyY
51 130-01381 Ingide guard (Welded) ........ooei i e e e ey rens 1
52 Std. Bolt 3/8" NC X 1" 1g 4+ nylon IoCKNUL ..ot ee e ven v e e e e 4
b3 8925  Inside guard (BOMEA} .. ..veuiiiiiiiir i et e e e e ee e e et e r e e aae 1
54 Std. AT T AT B A 1 opt.
55 8146 Chute adjusting TUDE ... e st e e a e e s r s e eets opt.
56 8145  Chute adjuSTiNg rOm ..oceevriiiiiiiiiiiiiiiiinieirersserresseenntesessstetnssrnestnresnnsennersnrenss opt.
57 e I o L o 1 i U opt.
58 Std. NYION I0CKNUE B/18" N ..o et e e ettt et e e e nrrensensansaeen 1
59 140-00881 HOSES MOUNTING PIALE .coeiieiir e e et ee st v ensennenees 1
60 110-01111 MOUNTING SUPPOIT PIATE tviivuiiiiiiiii s vr s s e ers it eee e eesemesstrenssesenesnennes 1
61 Std.  Cotter PiN T/8™ X 1 I ciiiiiiii i e e ettt e et sbae s e e e rrneenrenrens 1
62 Std. Bolt 1/2" NC x 1 3/4" ig + nylon locknut & flat Washer ........vvveeeeriieceiiverieeenss 2
63 110-00831 Retaining Bracket ... ..o et r e eas 1
64 Std.  Bolt 7/16" NC x 3" Ig + nylon IoCKNUL ....iiiiiiii e eeeee s et e e s ve e e ens 2
65 120-00491 L4 11T TP 1
66 9277-C Bearing 1%" + flange + elbow grease fitting .oveevvvevreniciviii e vresinnnns 1
67 Std.  Grease fitting 1/8"-NPT Straighil .vveeeeii i ereeein st e emereeessrarensennrts 1
68 8266  EIPOW 907 1/8"-NPT L1ttt e eeree it r e s e sen s e renessasensennessenss 1
£9 8227  Straight joint HB NPT . s T T e T e e 1
70 9410-M Modified flange F208 ... et ee st v ean e en e eaaen 1
71 9409 Bearing 112" UC20B-24 ... et cr e ettt e e e s e saeneenan vt sanns 2
72 Std. Bolt %" NC X 13" Ig + nylon JoCKNUL ...uvvuviiieieiiiiiisssieers et eensensenensensnsenensn 8
73 9281 SPIOCKET BOABD T 1 Bereiri e it et i et e ettt abes e s en s enesaees 1
74 2318 Lower auger P-992 (TRC) ...t e e e e er et e rm e e s e aae e eas 1
75 93356 Upper auger P-892 {TRC) 11ttt et e i e n v e e e me e eas opt.
76 8144  Sprocket BOAS0 T T B i e ee et e a bt e s e et s eensensenn opt.
77 9326  SProckel BOASB T 112" @ cviierireiiieiriecrrr et et st e es e sensssass s rennsrasssnsterenssenns opt.
78 110-01611 Impeller 30" B - 5 blades ..uuiiveniiii i ettt e e et re e aanas 1
79 8228  Impeller cap screw 5/8" NC x 112" Ig + 10K Washer ........covniieeiineceirerneinereeeeensnnen 1
80 D470  FIaNGE F20B 1ottt cr e ee e e st st e s e e et s et e s eraeenseraesarerasrartentes 1
81 9277  Bearng 172" + flANQE .. vvvire e ettt arean e e e aas 1
82 9359  U-shaped UHMW = 1812 0. covuiiiriviiiinn i eei e e eeeaeeensens et eeanensernsenenses 1
83 9285  Square key 12" X 12" X A" IG .ieeiiiiii ittt e e aa e aann 1
84 Std. 4 Bolts 7/18" NC x 1% " Ig + 4 nylon [0CKNUE ...uvieiie i irineerseneeererens et ennsnnnnn opt.
85 8135  Chain guard fOr UPPEr GUGEN .....ive i iecrieiiei i ee e e e e e e raeeease s srmetenronrtnrenennen opt.
86 ASABO-68  Chain # B0 X 88" Ig ...vvuiiiieeeiiieeieiiin it eete i ee st sttt e e e reaeeeemerseaesenneennes opt.
87 8186 Idler Sprocket FB0 (SEERBIY ...o.viiiiirsivii et e rrr e e e e s stersen e s s enensreararasassennrnns opt.
88 9406 ldler for upper auger {hole 12"} + 2 NUES 12" NC corvvriiiciciniiiee e ere s eeernresensaenss opt.
89 Std. Bolt 2" NC x 3%" Ig + nylon locknut & flat Washer ....veeeveeviiiiii e cieeee e rer e opt.
20 8165 Bealing 1% " UC207-20 . ..ttt e e e et et et et e e et eesenseaneennres 3
91 8166 FIange F207 .. et as 3
92 Std.  Bolt 7/16" NC x 1" Ig +NnYION I0CKNUL ...uvvvvinieiiiiii et e e e e e eeeeaneens 4
93 130-02111 =TT o | O TR 1




SNOWBLOWER P-992TRC

®

@)




SNOWBLOWER P-992TRC (cont'd)

MN=RBNMNMNDNN=S O

REF. PART # DESCRIPTION
1 140-00811 Reversible scraper blade 3/8" x 4" X 84 1/2" Ig ..ooovivivriiiiniiiiiiiie e eeeneee
2 125-0717 Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock washer ......occeeeiiiievnnirnneinenn.
3 110-009831 Skid shoe {right side) ... e
4 Std. Roll pin 1™ X 122" 10 oo e e e errs st an
5 8162 Skid Shoes J0CK .. .iivi i e e
B 3468 Hitch pin clip {CP-O0H) L. it rer et e e e e e s enneeeaeeeneens
7 Std. Bolt 22" NC x 4" Ig H10CKNUL ..ot et aeee e e ees
8 Std. Bolt %" NC x 5" Ig + nylon loCKNUL ......ooiiiiiioiiii et e e e
9 Std. Bolt 3/8" NC x 1" Ig + lock Washer .....ccooiviiiinieniveirc v e erea s
10 9429 Motor MouNting PIate ... e e e e aas
11 8161 Take-up Screws + 2 NULS 3/8" NC .ouuivieviii i criiniiriiesierevmeeanser e e enneennns
12 Std. Bolt 7/16" NC x 2" Ig+ nylon locknut & flat washer .......c.oovvvveveriiiinniennnnns
13 --- HYAraulic MIOTOF (o ettt e v e s eennee e et srnseens st senreenaseseens
14 --- Key (a5 Motor requUIrBMENT} .....cocivriii i e e r e et rrsra s et eb e eaea s
15 Std. Allen set screw 378" NC X 3/BY Ig .ot s s s e st e e e
16 110-00941 Sprocket {9 18eTh) cocoiiiiiiii e
17 9435 U-shapad UHMW 3/8" X 7/B" X 97" Ig . ..uveiriieiiiineriiiiiiiie e e eane s
18 9436 Rotary drum 30" @ i e e aae e ees
19 9432 UHMW flat washer 1/8" x 8 5/8" i.d. X 11%" 0.d. cevvvvviiiiiiiiiii e
20 9428 Adjustment plate for gear box+ 4 nuts %" NC ..o e
21 Std. Bolt %" NC x 2" lg + nylon IocKnUt ....cviviriiiiiiice e erea e
22 Std. Bolt 5/B" NC x 1% " Ig + Tock washer + 4 fiat washers ............c.cocvevinennen.
23 Std. Hitch pin clip B/32" .. e e
24 8220 Storage SUPPOTE PN coveiie s aee st et eerresren s e esrn s aansaanns
25 8219 STOrAGE SUPPOTT cvvvvvirsiireieisiis e s s rsrsnn st et saatstatesssnrrensresssrnssensannns
26 9437 GEAr DOX SUPPOTT tiverrrririeiiir e e s e s s e e e s rassrn st se b annnes
27 9307 Gear boxX T-279 ..o e e et ens
28 9444 3-point SIAE DaF ..o st e e eens
29 110-01591 Right lower hitCh .....oociiii e e s
30 Std. Bolt %" NC x 2%" Ig + nylon 10cknuUt ......ccoiinimiiiiiinii e cenns e
31 9289 Pin CABHOMY 2 1uiiiie ittt rriie e e s s eeeeeeae e s b st et s e s bbb reannseernesies
32 9225-EG P.T. 0. 8haft oo e e
33 110-00771 Left lowar hitCh ..o e
34 Std. Bolt 7/8" NC x 68" Ig + nylon [0cknut .c....ociiviiiiiiiie e i
35 110-00781 Lo 4= g T o o R PP PR
36 Std. Bolt 7/8" NC x 3" Ig + nylon T0CKNUL cooveiiiiiiiiiiice e ea e ens
37 6467 Splined adaptor 134" - 20 (Welded) .....ccovviiiiiiiiiiii e e aaans
38 9305 Auger drive shaft 34 3/8" Ig overall {including no. 37 & 40) ........ceeeev e,
39 Std. Bolt 5/16" NC x 2" Ig + nylon IocknUL ..ovveecviiiiriii s receessreiesen i s e
40 9407 Bushing 5/168" i.d. x 3/4" 0.d. x 3/4" Ig {welded) ..........corvrrirrrierierirriiirenns
41 9294 Sprocket BOATO + Shearplate .......ccoooiiiiiiiiiniiii e e re s as
42 8009 Brass bushing 1% " i.d. x T %2" 0.d. x 1 318" Ig......coooiiimmrrriiiiriiies e,
43 Std. Grease fitting % "-28 straight.........coovviiiiiii e e
44 8011 Bearing 1%" 4 flange ..ot eaas
45 110-01551 Skid shoe {left Side) ......ivei i s
46 ASAB0-84 Chain #80 X BA" g ..ivvvvieeeeiie i e e e
437 9287 Idler Sprocket H#B0 v e e e eras
48 Std. NUE 778 N i s et e e rrras
= - T U
50 110-01061 Threaded rod for idler adjustment + nut 7/18" NC ..oooiiiiiiin e
10 51 110-01071 Threaded tube for idler adJUSTMENT ...........iiiin v enns
52 9473 COMPrESSION SOTIMT «uvvuieerrrteieiiervrirnes st res e rassaseaseasssssssrtrreneesssrnesannnrs
53 Std, Bolt 7/16" NC x 1" lg + nylon [ocknut .........ccoovvvieceeincr e
54 Std. Bolt 7116"NC x 1%" 1g + nylon T0GKNUL ... e ra e e et e na e
55 Std. Flat washer B/B" . ... e e e s e e saen s
58 Std. Nut 5/8" NC et na ana b satm e e
—57——— St Rolt P S 1625




SNOWBLOWER P-992TRC (cont'd)

REF. PART # DESCRIPTION aTyY
58 110-009561 Chain gUAard COVEN .......vvriiiiiie s s e et r e et esen e eenrernsnnrerreen 1
59 8125 T oL g T - - O ST 1
60 110-01601 Chain gUANd ..o i s s e e e b e s et e r s ran e reen 1
61 Std. Bolt 3/4" NC x 2 172" Ig 4 nylon IOCKNUL ..ccuuiviiinin e et e e e rv e e ee e e e 2
62 150-00331 IAIEr CIEVIS PIN it s rae e et e e e bt e bt e eanaee e baes 1
63 --- Frame P-992TROC ... ... iiiiieeririn s ssrasenae s ieniestttee s reseasssstneessssnsensesrnrernstsess 1
64 Std. 2 COtRN PIN B/32" X 2" I ciereer i cr st e e e anenrrare e ery opt.
65 8145 Chute adjusting rod .. .. et et eeen s s et r s enrsa s e e b s arrn s opt.
66 8146 Chute adjusting TUDE L. e opt.
67 8925 Inside guard {bolted) ... e 1
68 Std. Bolt 3/8" NC x 1" 1g + nvlon IoCKNUL ... e e enes 4
69 130-01381 Inside guard {welded) ..o 1
70 8112 LOCK PN T/ i e e it st rnn e rr s ans opt.
71 Std. Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer ......oocvviviieiiniiiiiiiiee e eniias 2
72 110-00831 Retaining BracKet ...vuuiiireern i e e e ra e e an et e ran 1
73 Std. Bolt 7/16" NC x 3" Ig + nylon IoCKNUL ... cccr e sa s s 2
74 Std. 00 aT = T T IS R S U 1
75 110-01111 Mounting sUPPOTE PIatE ..vv i e e i ey 1
76 140-00881 Hoses MoUnting PIate ... e et rr e s e e 1
77 Std. NYION [OCKNUL B/ B™ .oerrsiiiiiiiirieiisi e et et r e et et st e e s sin s ea e s e rennen s sns 1
78 120-00491 L84 T O PO 1
I 927 -C Bearing T7%" 4 flange + elbow grease TIEEiNg ... rr e ener 1
80 Std. Grease fitting 1/8"-NPT straight ...c.ooiviiiiii e e e e s aa e 1
81 8226 EIBow 902 178 -NPT . s s bt v r e s s r e e e s rarrne et s et s an s er 1
82 8227 Straight JOINT T/B -NPT ...cciiiriiiciiirniirsirrnirrsre ettt iea st saentet v s rrrnrsrensstarsatsensstns 1
83 8410-M Modified flange F208 ... e et e e es 1
84 9409 Bearing 1%" UC208-24 ......ccoivivniiiiiiirsiiriirscinres s s st aaa s eaa s st e e e e ena s aanse s taatasnerns 2
85 Std. Bolt 1/2" NC x 13" lg + nylon locknut ... e 8
86 9281 Sprocket BOABO T 112" B ..iiiiviriiiniiriir e ere sttt e e e e s et enn s rrar e en s sa s e rras 1
87 9318 Lower auger P-982 (TREC) .. ..iiiiiririie et st i rie e st e b e e v e s s st eeraar s rea bt b e rarts 1
88 9335 Upper auger P-992 (TRC) .. ..oiiiiii i tre et eie et e ee e e e e e s e sasaa s b e b s anen opt.
89 8144 SPrOCKEt BOAD T T A B .t ee e et v erra e e e e r i eas opt.
90 8165 Bearing 1%" UC207-20 ..ovvniiiiiiiiiiii i it st e e e et rrrraearn s nr ean s s sa s rnnn s 3
91 8166 Fange F207 oo et e e et raaa 3
92 9326 Sprocket B0A3B T 102" B.uviiiiiiiiii e e e i rraas opt.
93 8228 Impeller cap screw 5/8" NC x 1%" Ig +lock washer .....coiciiiiiiiiiiiii v en s neaes 1
94 110-01611 Impeller 30" o B blades .....oivir e e e -
95 9277 Beaning 1%" + flange .oovieiiiiiiii e s et s bt e e e ena e e esans 1
96 9410 L Tyt = O O OO U 1
a7 9359 U-shaped UHMW £ 1822" i, veeeiiiiiiiii et see e ra s e n et e s eaa e neeas 1
98 9285 SAUATE KBY 12" XI2™ X 4" 10 truiieneiiiiiiiiii it e e e e b raan s rrras 1
29 81356 Chain guard for UPPEar QUGET ..vviericiir i s cereee s taeeeaee s e e e e aenavensssrr taesrsnaraasrenss opt.

100 Std. 4 Bolts 7/16" NC x 1%" Ig + 4 nylon [ocknUt ....eeiviinie v e e e opt.

101 ASABO-68 Chain #60 X 88" I .. .. iiriiiiiie e e e e e e e e e et ra s e rnns opt.

102 8186 LT gy o e Tod (= 4 51 0 opt.

103 2408 Idler for upper auger + 2 NUES 12" NG L. iiiiiiira i e e e ra s e s st st ren e naaas opt.

104 Std. Bolt %" NC x 3%" Ig + nylon locknut & flat washer........ccovniiiie i rr v e opt.

105 Std. Bolt 5/16" NC x 2%" Ig + nylon IocknUL ...c.ciiiiiiii s e e e e 2

—— 06— DBXVE0—Cuoshionvalve ' e 1

107 9467 Hose 3/8"-RI x 38" Ig + 1 fitting 8UT08 + 1 fitling BUT06 ... veveiiiii i e e 2

108 9405 6x8 Fitting - 90° elbow v oiiiii it e e 2 10

109 Std. Bolt 2" NC X 1" Ig + nylon IocknUL ... et e er e aenes 4

110 9450 Guard fOor rNg GEAr SEOIMENT ... e e r vt st et ra s et s b et tensranaanen 1

111 9205 8x8 FItting Y2 STraight ..ov i e e 2

112 Std. Bolt 7/18" NC x 1" Ig + nylon 1ocknut ...ccveviiiiiiiii s e sa e 4

113 130-02111 Deflector v i 1




SNOWBLOWER P-980




SNOWBLOWER P-980 (cont'd)

REF. PART # DESCRIPTION QTy
1 140-00831 Reversible scraper blade 3/8" x 4" X 90 1/2" Ig..uviviiiiiiiciiiic e e 1
2 125-0717 Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock washer ..........ccoviveviiiiiiiineeiinninns ]
3 110-00931 Skid shoe {right Side} .......cvviieiiecie e e 1
4 Std. o T LI 0T I S o T 2
b 8162  Skid Shoes 10CK cuu i 2
6 9468  Hitch pin clip {CP-90H) ... i e e ra s 2
7 Std. Bolt %" NC x 4" Ig +10cknUt ..ottt s e e e 2
8 Std. Bolt %" NC x 5" lg + nylon locknut ..o e e 2
9 8219 23 o T o LI -TH o oo o 1

10 Std. Bolt 5/8" NC x 114" Ig + lock washer + 4 flat washers...........oocoiviiiiniiiniinens 8
1 8220 23 (o1 &= Vo TR0 )T Lo o o 11 o [ PP 1
12 9307  Gear BOX T-27 0 ittt e e e r e raets 1
13 Std. Hitch pin Clip B/3 2 L e e e s ettt a s e n s 3
14 9428  Adjustment plate for gear box + 4 nut 12" NC ... 1
15 9442  3-point SIde Dar ...cceiiiiiiiiii e e e bnas 2
16 110-01591 Right lower hitCh ..o e e 1
17 Std. Bolt 34" NC x 2%" Ig + nylon IoCknut ... e e e 2
18 9269 L= =T o o T PP 2
19 O228-EG  P.T.0. Shafl (oot e e s 1
20 110-00771 Left lower hitCh .. e e e 1
21 Std. Bolt 7/8" NC x 6" Ig + nylon [ocknUt ......cooviiniiiiieiii e e e e 1
22 110-00801 UPPEr hitCh ..ot et s e 1
23 6467 Splined adaptor 134" - 20 (welded) ......cccooviiiiii e e e 1
24 110-05671  Auger drive shaft 37 3/8" Ig overall {including no. 23 & 27) ......ooviiiciiiniiennns 1
25 Std. Bolt 7/8" NC x 3" [g + nylon locknut .....coooiiiiiiiii v ceme e e v esca e as 1
26 Std. Bolt 5/16" NC x 2" Ig + nyIOn 10CKNUL +1vviiiiiiiiiriisiiiieresinrrrmresssirerranies 1
27 9407  Bushing 5/16" .id. x %" e.d. x %" Ig (welded) ......cccoeoiiiiiiciii e 2
28 9469  Sprocket 100A9 + shearplate .......ccccevnveviennnn. et r e 1
29 8009 Brass bushing 1% " id. x1%" ed. x 1 3/18" Ig «.oovviiiiiiiiiiii e 2
30 Std, Grease fitting % "-28 straight ......c.coriiniii e 6
31 8011 Bearing 1% " + flange ....ooiiiiiei e s s g e 3
32 110-01551 Skid shoe {left Side}.....coiiiiiii i e 1
33 ASA100-87.5 Chain # 100 X 875" g iiiiiiiiieiiiii it i e e e e re e 1
34 o - Frame P-980 ... e e et a e e 1
35 150-00331 Lo 13 e Lo - o | o PP PO 1
36 9470 ldler Sprocket # TOOD .. ..iiiiiriiirerriiitisa e ieire et sasanvarbebonsnrntntnransnrassssansan 2
37 Std. N T A R | O O O 2
as 110-01041 £ ] PPN 1
39 110-01061 Threaded rod for idler adjustment+ nut 7/16" NC ......cociiiiiiiiiiini i 1
40 110-01071 Threaded tube for idler adjustment .......cocvviiriiiii e e 1
41 9473 COMPression SPHMG «ivviiiii it s e s s s s e r st s rareassa s e ernaaenennarnts 1
42 Std Bolt 3/4" NC x 2 1/2" Ig + nylon BOCKNUL ceeviiiiiiici e e e 2
43 HE=-01601 Chainguard— e e e e e e T 1
44 Std, Bolt 7/16" NC X 1" 1g 4+ nylon IOCKNUL vvvereeriiiinrrecersesiiiiererisinrrrarersimins e 5
45 Std. Bolt 7/16" NC x 1% " Ig + nylon IocKknut...ociviiiiiiieiiiiii e re e ee e 24 0
46 Std, Flat washer B/ i s s e e b as 1
47 Std. N VT = S o PSPPI 1
48 Std. oo T T oI =T L o Rl e T PP 2
49 8125 1] o] oo g =Ty £ o 1= O TP TOSUOO TP 1
b0 _110-0006%  Chain guard cover e - i




“

SNOWBLOWER P-980 (cont'd)

REF. PART # DESCRIPTION QTY
b1 130-01371 Inside guard (WeIded] ...cooiiii it r e e e e et e e e an 1
52 Std. Bolt 3/8" NC x 1" 1g 4+ nylon [0CKNUL vvu.iiiiiciii e e e e e e e e ee e e s e 4
53 8925  Inside guard (DOIEA) ... e e ettt n e rrna . 1
54 Std. 2 Cotter Pin 57327 X 2710 viieriiiii ittt e et e e e e ees opt.
bb B146  Chute adjusting tUDE .........iiiiiiiiiiiiiii e s e reiarestn e s ereeeaseeenessneeerassnres opt.
56 8145 Chute adjusting rod ... e et e ettt ey ettt e raeens opt.
57 S I I I T (g o 11 W I A TP U TN opt.
58 Std.  Nylon Iocknut B/18" NC ...eeiiiiinii e e e et e e e s e e en e eeees 1
59 140-00881 HOSES MOUNTING PIATE ..evniet it ettt s e e e s ea e teraeaensansessnnnnens 1
60 110-01111 MOUNTING SUPPOMT PlalB ittt iiii i i e s sinabsvnereenre e enae et easesenensnrneeans 1
61 Std.  Cotter PIN 1/B" X 17 g e iiieis it i et e e s e rraa st e s taa e e et es et eeensanees 1
62 Std. Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer .....c.oovveveiivieeeeeeririersn. 2
63 110-00831 Retaining BraCket ... it cece e e e et s e ee s s e e s eenaearens 1
64 Std.  Bolt 7/16" NC x 3" Ig + NYION [OCKAUL wvvviiiiiiiiiiiii e sen sttt eenseeesessnennnss 2
65  120-00491 L0 41T - OSSR 1
66 9277-C  Bearing 1%" + flange + elbow grease fitting «ocovvvuv e cerei s s seseeesneenees 1
67 Std. Grease fitting 1/8"-NPT Straight ..cocecciioiiirioiii e ee e e eee s v rnaeaeens 1
68 B226  EIDOW 900 18 -NPT i e e s e et t s e ren e reeetn e e rens 1
69 8227 —Straightjoint H8" " NP 1
70 9410-M  Modified flange F208..........iviieiiiiiiiiiiii e eeee e reeseie e e e aeeen s reasesaee st ennns 1
71 9409  Bearing 1%:" UC208-24 ... ottt e e e e e e e e e e et rasenrensens 2
72 Std. Bolt 2" NC x 13" Ig + nYION OCKNUL «.e\ivnieiri v eaee st senrnsraeeernes 8
73 9471 SProcket TO0AZ2E T 1 2 Bttt s ta bt v e re s raneaenes 1
74 9315 Lower auger P-980 (TRC} .. .uiiii it e e e s e e e e ae e eraeaeene 1
75 9330  Upper auger P-980 [TRC) ..iuuiiiiiiiiniiniiirre et et e s emee s ena st s e seraensens opt.
76 8144 SProcket BOASO T 18" B ciiiiiiiriieiiii it r sttt r s veee s rneenemennen opt.
77 9326  SProcket BOABB T 12" B tiviiiii i i aii e e e e e s s e s et s e s e ean e e raneneens opt.
78 110-01621 Impeller 34" @ - 15" depth - B blades ...cc.veeiiiiiiii e e 1
79 8228  Impeller cap screw 5/8" NC x 17" Ig + lock Washer .....covcovvviieemniniiinieiiesiesenannes 1
80 94710 HANGE F20B ..ot ettty ares 1
81 9277  Bearing 11" 4 flange oo e e e e r e aens 1
82 9359  U-shaped UHMW £ 2615" 6.0, ..vuviviieiiiiiiiiiiiieesneeeseeernerreresssetnetanesrnseesssenssns 1
83 9285 Square Key 12" X 12" X A" Ig vuuiven e vrr e et e e nens 1
84 Std. 4 Bolts 7/18" NC X 1% " Ig + 4 nylon I0CKNUL ...evineenenenreirs e e e e s e e e e aees opt.
85 8135  Chain guard Tor UPPEr GUGEN ....ceu.iir ettt ce e e et et s et s ee et aanrensrnraeens opt.
86 ASAGD-89  Chain # 80 X 89" 10 vviierriei it rr e e st e e e eee s rmnsen st renrerarenrenaenrnns opt.
87 8186 Idler SProCKet #BQ .. oeeieiiiiiii e e a et ettt e e e — e en et v ana opt.
88 9406 ldler for upper auger + 2 NUES 72" N oouuiiiie e e e et ren e et e anns opt.
89 Std. Bolt %2" NC x 3% " Ig + nylon locknut & flat Washer ........ceeieiieieeceriiienieienrenenenens opt.
20 8165  Bearing T1 " UCZ207-20 ... 1ttt e st re s e rean ssma st een s e een s ae et e nenns 3
2] B166  Flange F2O7 ....cciiiiiiei ittt e i ettt b s e s e s s s san s ra s st s s s s e s eaensneens 3
92 Std. Bolt 7/16" NC 3 1" Ig + nylon 10CKNUL «.cvuren i et ee s anees 4
a3 130-02121 B L= e Lo T T T TP T T U TP 1




SNOWBLOWERS P-980TRC P-1040TRC




5452
SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF. PART # DESCRIPTION aTy
2 £
5 9
R O
R -
a o
1 140-00831 Reversible scraper blade 3/8" X 4" X 90 1/2" 10 wevuiiviiiee i et e e e e ens 1 -
1 140-00851 Reversible scraper blade 3/8" X 4" X 96 172" 10 covviviiiiiiiiiiiiiiior e rreereeasteeneeensrtnns -1
2 125-0717 Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock Washer ........ccceiviiiieiiiiiciiieeeene e e 9 10
3 110-00931 Skid shoe {right Side) ... et e anas 1 1
4 Std. ROI PIN Y87 3 12" g ciiiiii e e e er e ettt eeeee e r e seneeens 2 2
5 8162 BKit SH0@S J0CK ciuuuiiiiiir e e e e et e ey e e arnnaa e 2 2
6 9468 Hiteh pin clip (CP-80H) ... e e e e st e s bbb e aaneen 2 2
7 Std. Bolt 12" NC X 4" Ig 100K NMUL ... e e e e s e s 2 2
8 Std. Bolt %" NC x 5" Ig 4 NYION I0CKNUL ceeeeenriiii i sssreeee s vrnnssnneesanss 2 2
9 Std. Bolt 3/8" NC x 1" Ig + 100K WASHhEN ...ceuriiriiie et e ree et eran e s e e e eaas 4 4
10 9429 Motor MOUNtING PIATE 11 ...v i e err e et erre e st e e e e e e reaas 1 1
11 8161 Take-up screws + 2 NULS 3/8" NG .. ittt riiiisisiiiiererern s eerssrassenaessseeternssenseeins 2 2
12 Std. Bolt 7/16™ NC x 2" Ig+ nylon locknut & flat washer .........eceeiiviriieriieniiiieernnerenens 2 2
13 --- L Yo TV T g T T PR opt. opt.
14 --- Key {as Motor reqUITEBMENT) ... i et reeretn v rrarrnsnretannrennsss opt. opt.
15 Std Allen set screw 3/8" x 3/8" Ig S — 2 2
16 110-00941 Sprocket (B teeth) .o e et e e renn e 1 1
17 9430 U-shaped UHMW 3/8" X 7/8" X TO9 A" g cceeveeiiiiiiii i eeeeiestrecern s e s ssenneevenssenns 1 1
18 9431 ROtary drum 34" @ i e e e r et e e et eeanas 1 1
19 9432 UHMW flat washer 1/8" x 8 5/B" i.d. X 111" 0.0. iivvviiiiiiiiiiiii e ereee e T 1
20 9428 Adjustment plate for gear box + 4 nUts 2" NC oo e e v e 1 1
21 Std. Bolt %" NC x 27 1g 4 nylon {0CKNUL .....covv it e erm e e ees 8 8
22 Std. Bolt 5/8" NC x 1%" Ig + lock washer + 4 flat washers ..........cooceeviiieeiiiiererrenerennns 8 8
23 Std. HIteh Pin Clip 5732 o e et aera et e rnnaaeraas 3 3
24 8220 STOrage SUPPOM DIM v e e 2 i e e e e e e e et e e e reneeanes 1 1
25 8219 Storage support ........... N 1 1
26 9433 GBI BOX SUDPOTT ooviiiiiiiiiiiic s e e an e ee s e 1 1
27 9307 Gear BOX T-279 i e et r et e et aaa e 11
28 9445 3-pOINT SIAB DAF i e vt r et e e anns 2 2
29 110-01591 Right lower hitch ... e aesse s e e e e enannes 1 1
30 Std. Bolt %" NC x 2%" Ig + nylon JockNUE .....oocceveniiniiiiiiiiii e cerrn e 2 2
31 9269 Pin CatBgory 2 .. e e e e an e aa et e e nnnes 2 2
32 9225-EG P T 0, Shaft o et ee 1 1
33 110-00771 Left loOWEK RILCR o e e et st e v e e r e 1 1
34 Std. Bolt 7/8" NC X 6" Ig + NvION {0CKNUL ..vviiviiiiiiieriie s et eeessea s re v rrenseesnee 1 1
35 110-00791 L8 3T o= 4T v o T TR 1 1
36 Std. Bolt 7/8" NC X 3" Ig + nylon I0CKNUL ........ceeeeiiiiiriiriiieinneeeerineerresssessssseeeeaenreees 1 1
37 6467 Splined adaptor 134" - 20 (Welded) .....ccooiiiiii i eea e e s raaea s 1 1
38 110-05671 Auger drive shaft 37 3/8" Ig overall {including N, 37 & 40} «eevvvveeeeeseeeeerereeeens -
38 110-05681  Auger drive shaft 40 3/8" Ig overall {including No. 37 & 40} ...vcvvveveeeeveersreerennnn, -1
38 Std. Bolt B/16" NC x 2" Ig + nylon [ocknut ......ooooiimrrririiiinsiiiccieiiiceerne s e eeaennns 1 1
40 9407 Bushing 5/16" i.d. x 3/4" o.d. x 3/4" Ig (welded) .........cceervunneiiieeriiirier e 2 2
41 9469 Sprocket 10CA2 + shearplate v..covveiiiiiniciiieiccie e s eaeias 11
42 8009 Brass bushing 1%" i.d. x 1 22" 0.d. X 1 3/168™ 1g.uiiviieieriiiiiereeesisierensereassenenvennnes 2 2
43 Std. Grease fitting % "-28 Straight........cooiiiiiii e et e e rr e e rrnan e 6 6
10 44 8011 Bearing 11" 4 flange oo nie i s era st r b sttt e annn e 3 3
45 110-01551 Skid shoe {left Side}.........cccuiiiiiiiiii e e et aas 1 1
46 ASA100-87.5 Chain #100 X B7. 5" I . e e er e et et e a e e e ernes 1 1
47 9470 Idler sprocket #1000 ... .o e e et e 2 2
48 Std. U 4 Y O TR 2 2
A OO0t —dler e 11
T B0 T 110-010617  Threaded rod for idler adjustment 4 NUE 7716 NC cvovvvveeeiicieeeeeeesorciiesseessssssssnonns 1 1

I ——— e =3(=



SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF. PART # DESCRIPTION aTy
o &
[
= O
Q <
o O
(e} -
a o
51 110-01071 Threaded tube for idler adjustment ... ... e 1 1
52 9473 COMPIesSSion SPING «ovov e e ey vy rr e rre et an s aen 1 1
53 Std. Bolt 7/16" NC x 1" 1g + nylon IoCknUL ....eeeeriiiiii e vrr e e e e e s 5 5
54 Std. Bolt 7/16" NC x 1% " lg 4+ nylon I0CKNUL .cccvviviiiiii e st ce v s e e e 24 24
85 Std. Flat wWasher B B ... iiuiircireaiiiis e iseeasasemreen sttt e s e s et et et eaatt s bannan s rrsnnrrenn 11
56 Std. A 7= S T P 1 1
57 Std. RO PIN 518" X 27 10 teuuiiinieiiiiiiie st snn ettt erra s s ie st sttt et esanneransensseenrenns 2 2
58 110-00951 Chain UAKd COVEE ..uiieiiiiiiiie s rasrs s s e r e s eia ettt enanrenrassnrrssnssonnen 1 1
59 8125 RUbber fastener ... e et a v r e r i rnr s 1 1
60 110-01601 L0 T 1T o 1T T o PP 11
61 Std. Bolt 3/4" NC X 2 1/2" Ig + nylon IOCKNUL ..veriiiii i v ees s e snssseensensnsnsasnsnsnees 2 2
62 150-00331 Le 1T QAT o1 o T 1 1
63 --- Frame P-O8 0T RC ...ttt e e s et e s rar e e e et e a e e rnaen 1 -
63 --- Frame P-TO40TRC ..ot er e e v sa e st e e e s em e ensen -1
64 Std. 2 cotter pin B/32" X 27 Ig ittt e e e e e e aer e opt.opt
65 8145 Chute-adjusting rod s s R R T R R R T e e optopt
66 8146 Chute adjusting tube .. i e e e opt.opt
67 8925 Inside guard (Bolted) ... e e 11
68 Std. Bolt 3/8" NC x 1" 4 nylon IocKnUE ..ot r e e e rr s s asar e eaane 4 4
69 130-01381 Inside guard {welded} ..o e T 1
70 8112 Lock PIn T/ e e e e eara e opt.opt
71 Std. Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer ........coociiiiiviciiiiicren e, 2 2
72 110-00831 Retaining bracket ......ccooiiiiiiii e e 1 1
73 Std. Bolt 7/168" NC x 3" Ig + nylon locknul .......coiiiiiri e e eceen e s 2 2
74 Std. Cotter Pin T/BM X A oo st et e raeaaan 1 1
75 110-01111 Mounting SUPPOIt BIatE ..u iy e e eaa 1 1
76 140-00881 Hoses Mounting Plate ... s s e aaaaan 1 1
77 Std. L1137 L T o o LU A A 1 O S 1 1
78 120-00491 L0 4 11T O S 1 1
79 9277-C Bearing 1%:" + flange + elbow grease fitting .......ccorviriieriiiiiiciiii e eeeees 1 1
80 Std. Grease fitting 1/8"-NPT straight .....ccciveveeree e e 1 1
81 8228 EIDOW 90 1/B NPT iuiieiiiiirine i rrerms s reess s r s rrn s s sas s s s e ann s e sansnsstnsasannsen 1 1
82 8227 Straight JoINT 1/8"-NPT ...t s s a s i s s aanen 1 1
83 9410-M Modified flange F208 .......coivceriii s er s rr s s e cra s i sa s s aanen 1 1
84 9409 Bearing 1%" UCZ0B-24 ......coiiieiiieiinerin e ernn s rra st s s e eant s siasa st ssnnnnasn 2 2
8b Std. Balt 1/2" NC x 134" Ig + nylon locknUt ...cceeerri e 8 8
86 9471 Sprocket TOOAZA T 112" B i e e ant s ra s i et s ba s anaans 1 1
87 9315 Lower auger P-880 (TRC) .o irrrccrasra s rne s s ras s e sa s rnnrnn s s enseasnnnnen 1 -
87 9254 Lower auger P-TO40 {TRC) ..oiiiii i rieanee s e er s asee st esb s s ranie st r e sennnns -1
88 9330 Upper auger P-280 (TR ..o rsrasr s s s ranee e s sas s rnnrn s sansensennnsn opt. -
88 9331 Upper auger P-TO40 [TRC) ..ot iiiiirriasrn e sie it e ranie st resennnns - opt.
89 8144 Sprocket BOAI0 T 1 1a" B s e e opt. opt.
90 8165 Bearing 1'% " LIC207-20 3__ 3
9 8166 L E= T T 7 3 3
92 9326 Sprocket BOAIB T 12" @i s s opt. opt.
93 8228 Impeller cap screw 5/8" NC x 1% " Ig + lock washer .. ...ooviiiiiciii e 1 1
94 110-01621 Impeller 34™ @ 6 blades .....ocoviiiiii e e - -
95 9277 Bearing 172" b Flange . i i e e e e naaans 1 1
96 9410 (R T pTe C- N o R 1 1
97 9359 U-shaped UHMW £ 16812" .0, . i iiiiiiisen s rrnsrn s s s s e s s renseane e s sanneas 1 1
98 g2 %" —Ig i




SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF. PART # DESCRIPTION QTLY)
g

5

Q0 ©

[+)] -

o d

99 8135 Chain guard for UPPEr BUGET ... rr e e e opt. opt.
100 Std. 4 Bolts 7/16" NCx 1% " Ig + 4 nylon loCKNUES .....ocvvviiiiviiiiiiireniiiceinn et e e ervennes opt. opt.
101 ASABO-69 Chain #60 X 89" 1Y ...t reres s e e e e e e be e e r s rnnns opt. opt.
102 8186 Idlar Sprockat #B0 ... it e enes opt. opt.
103 9406 Idler for upper auger chain thole %2") + 2 nuts 12" NC......coviiiiiieeii et ee e opt. opt.
104 Std. Bolt 2" NC x 3%2" Ig + nylon locknut & flat Washer.........c..oviiiiviiniiaiiiinneene s ereens opt. opt.
105 Std. Bolt 516" NC X 234" Ig + nylon IoCKNUL o..oeniirii e snri i e e rrrn s eeaens 2 2
106 DXVEQ CUShiON VAIVE 12" L. i e e e e s e e s bt st eenas 1T 1
107 9467 Hose 3/8™-Rl x 38" Ig + 1 fitting BUT08 + 1 fitting BUT06 ..c.cevvvviiiiiirieiiiiieeenecieens 2 2
108 9405 6x8 Fitting = Q0 Bl0W .. eereeieeiirice ittt e e e et a et e e e e ern e rnes 2 2
109 Std. Bolt 2" NC x 1%"1g + nylon I0cKNUL ......cviiieiii e s e eeeenn e eeae 4 4
110 9450 Guard For fiNG gBar SEOMENT ...vuuve ettt ieit e cieia e enn s erea s resene s et et ria st tenenernnrnrenes 11
1 9205 Bx8 Fithing 22" Straight......oiceiicriiiire et e st e b e e e rrn s 2 2
112 Std. Bolt 7/16" NC X 1" Ig + nylon IGCKNUL ....ivvicee et rre e et s s ee e e 4 4
113 130-02121 (11 1= Te o U O 1 1

-JA-



HYDRAULIC CHUTE KIT wor SP-9204

REF. PART # DESCRIPTION aTty
1 Std.  Bolt 3/8" NC x 3/4" lIg + lock washer & 2 flat washers ...........cocceveieeiiiiieniiinenns
2 T I € 1T T o P
3 Std. Bolt 3/8" NC x 1" 1g + 10Ck Washer .....cccoeiviiiiiiiiiine e erer e e e e
4 Std.  Allen set screw 3/8" NC X 3/8" Ig . iiciviiviiriiiiiiiiiniirnrcc e eeie e i ccnn s s ena
5 8109 Sprocket {9 tEBTh) .. i e e ey e e
6 Std. Bolt 7/16" NC x 2" lg + nylon lock nut & flat Washer .....cccvviviiiiiiiiiiciviisnirinsseeess
7 8160  Motor Mounting Plate ...c.viiciiirviriiiiriiis e s sem st e ta e e b enrentrrnrnnanns
8 o TR VB T R 1 O
9 8161 =1 U BT T O
10 DXVBO  Cushion valve ... e e
11 Std.  Bolt B/16" NC x 2%" Ig + nylon loCknUL .....cciieeeniii et e e e
12 9405 BXB  FIting -000 ouiiiiiii i ie e e e e b e s s ra et e b e rare s iennaans
————— 13— Stdi—Hese- 38 8 lg—+—2Hittings B0 e e
14 9472 Cushion valve Mounting Plate ......cocoiiiiiiiesie i ririmsiirir e rrrsnsseasranensestrinnssnes
15 ---  Hydraulic motor {DH250 or DH3T5) ..ot v e opt.
16 --- Key {as MoTor reqUIrEMENT) ..vvviiviiiiiiiiereiiierrirarassreieierstrrcaensnenerensrssracnsescnans opt.

Ly Ey |
T -—J0=



SEMI-INDUSTRIAL CHUTE PSI-9204

REF. PART #

110-01581
Std.

9419

Std.

9418
9415
9416
9417

Std.
140-00881
110-01111

= QO ONOORA D WN -

—

DESCRIPTION QTY
0Ly 1T L e T TR 1
Bolt 12" NC X 1% Ig + NYION LOCK NMUL cvvuviriiiiiiiiiieeieieciss cermrassraeirrnransnsa e ns 4
Lower Chute defleCtor .. ..o oiriiiiiiir i et e e e e re s e e e a e e rens 1
Cotter pin 1/8" X 1" g .iviiiriiier e e rae et e e e eyt ananas 5
Lowver chute deflector DIl e v e e e e e e en et s rntasns s ines 1
1004131 T= T ] o T P 2
Upper chute deflecior oo e e e r e enrens 1
Upper chute deflector pin ......coo i e e e e 1
Nylon locknut B/T168™ NC ..o e et e e e s rea e s e rererens 1
HOSES SUPPOIT PlAte cooiitiiii i ettt e e e st s e e et e s snrnrans 1

1

Hoses support rod

......................................................................................

-34-




INDUSTRIAL CHUTE PC-9204

REF. PART # DESCRIPTION aTyYy
1 110-00681 Chute adaptor with quick attach ......coeeiiiic e e 1

2 Std. HItch Pin Clip B3 2" oo v e e s s s e st e e et e e e s e s rnes 2

3 2414 Pin for quick attach {adaptor & extension) ..o e e erae s 2

4 PR-92104 o 0T o T T & - R opt.

5 Std. Bolt 172" NC x 172" Ig + nylon lock NUL ..o e e eeeneanen 4

6 9418 CONNECLING FOU 1vuitiiiiiiirinreneiiere e e e raeeateteta st et s ta et sanasrstessranrenrasnsnss 2

7 9416 0T o T o L= [ Yo d o) U 1

8 9417 Upper defleCtor Pin ... et e e r e e en e 1

9 Std. Cotter PN T8 X T I i e et re e 5
10 9418 LOWer defleCtor PIN ciovi i i st s s ri st b s es e b tr e e s reme e e samaenerannnen 1
(8 9419 LowWer defleCiOr i e i e aa s 1
12 Std. NyIon 1oCkNUL B/ 18" N ... i i e rer et st se ettt rneeanras 1
—1K—H6-88881—Hesessupportphate—— e e 1
14 1T10-01111 [ T E T T T L A o T [ 1
15 110-01541 O LT -3 o T S DR 1
NI* 120-00471 “Industrial” chute assembly {includes #5, 6, 7, 8,9, 10, 11, & 15} vvivveiiirieiieiinrnnins 1

*NI = NOT ILLUSTRATED

o ¥4
==



HEAVY DUTY KIT

\ ]
\\ '
\
~.
\

~,
Q
2 g
o
388883
& O O =
REF. PART # DESCRIPTION E e & & a
1 125-0717 Plow bolt 7/16" NC x 13" lg + nut & lock washer ...........ccevvnvrrieaneinrenn, 7 7 8 8 9
2 140-01041 Carbon steel scraper blade {not reversible) 4%" x 84 1/2" .......cccovvne.. 1 1 - ..
2 140-01021 Carbon steel scraper blade {not reversible) 4%" x 90 1/2" ....cccoeeoneens, - -1 1 -
2 140-01031 Carbon steel scraper blade {not reversible} 4%" x 96 1/2" ....c..cevooven. - - - -1
3 116-01571 Carbon steel skid shoe {right side) .........ccovriiiiiii i 1 1 1 1 1
4 Std. Roll pin %" X T 122" Ig . ieuiirienrr s erris s ernees s s ras e b eas 2 2 2 2 2
5 125-0715 Plow bolt 7/16" NC x 1%" Ig + nut & lock washer 8 8 8 8 8
6 8214-D Lateral blade (right side) .......coorvriiiiiiiiii e T 1 - - -
6 9397-D Lateral blade (right Side) ......ccvveciiiniiii e eees - -1 11
23 8214-G Lateral blade {Ieft SIde) .....covveviieirir e e Tt 1T - - -
23 9397-G Lateral blade (Ieft SId8) covvvviiii i e - -1 11
24 110-01661 Carbon steel skid shoe {left side) .....ccceiiirniciiiin e, T 1 1 1 1
NI* 9425 Full flight spiked auger 23" & for P-992 {TRC) ....coovviievinnn v verren e, 11 - - -
NI* 9426 Full flight spiked auger 26" @ for P-980 {TRC) ....coivvviviivviniiiiiiinnencennn, - -1 1 -
i i 26" for P40 TRE e — =1

10 *NI = NOT ILLUSTRATED




P.T.0. SHAFT # 9225-EG

—_— 25 09222 Complste-shiel

i
i
REF. PART # DESCRIPTION QTyY
1 9453 Safety shear YOKE (2 BOMS) ..o r e s e s s e e e sins 1
2 9208 U-joint + 4 retaining rings -+ 1 grease fIHHiNg ...veeiiciini e rrrn e eens 2
3 9454 Retaining liNg ... e et e e ety arras 8
4 8110 L T T a1 T« 2
5 9214 e LI T oo Y- T 1
6 8075 Stopper fOr INNEI tUDE .. e ea sttt s tsrrn s rasennensstensennansnsern 1
7 9212 INNEr tUDE (e e 1
8 9211 OULBE TUDE e i v e e ee s 1
9 9210-E STOPPET FOF QULBE TUDE ..viiiiiiiiiica iirvre i e s e e it ia s e s et e en s enssanenssnsstonnsraanents 1
10 9209 B (0T G-I LT o T =T g ] o= 1
11 8068 R I L)) L= T T - O 2
12 9455 Yoke with hole 1 3/8"-6 splines + yoke stopper 1 3/8" i s 1
12 9463 Yoke with hole 1 3/8"-21 splines + yoke stopper 1 3/8™ v i e rera e 1
12 9224 Yoke with hole 13%"-20 splines + yoKe SIOPPET ..iiiivvieiiiiiiiiie e ere e era e 1
13 9456 P.T.O. section, side with safety shear bolt, inner part, without protector ......ocovcveive i iinnennss 1
14 9457 P.T.0. section, side without safety shear bolt, outer part, without protector........ccovevvivininenen. 1
156 9458 Adaptor 13%"-20 Splings {2 Do) cuiiiiiniiiiii i rrer e reas et s arn s saestaenneaaran 1
16 9204 Yoke and Shearplate .....covvrveiiii i e e e aa e 1
17 9205 = - | 17
T8 8071 [T TY =3 15 1
19 9207 Safety shear Dolt M12 x BEMM ... e e e a reae 1
20 9459 Bearing ring for inner guard tUDe ..o e e 1 10
21 9460 Bearing ring for outer guard tUDE ..o e 1
22 8109 £ e 1 L S N 6
23 9221 T L= T T ] L PP 1
24 9220 Outer ShIBld ... o e i e e 1

26

~ 9487 Bolt M1Z X 90




P.T.0. SHAFT # 9500

I
NIA
| 5 26 1617 1819 13 1 14 |
&
20
L
REF. PART # DESCRIPTION oTY
1 9501 Quick disconnect yoke assembly 1 3/8"-8 8PliNES ..cccceviiivin it i i ee e annen 1
2 9502 U-joint + 4 retaining rings + 1 grease fitting .....oovveieiicieiiie e ee e caaes 2
3 9503 Retaining MNG .o .o e e st re e ra e e e e b s en e enaen s saas 8
4 8110 Grease fittiNg ..o i et a b e raa s rran 2
5 9504 eI (o T TU = T = U 1
6 9505 STOPPEr FOr DULET BUDE 1. ittt i i es it rrr e st e e bt re et sensnssaaess st sttt saranransonen 1
7 9506 LTy (=T 1] = S 1
8 9507 1Ty T- T T« 1
9 9508 Stopper for INNEr tUBE ... e e 1
10 9509 Yoke for inner tube ..o e e 1
11 2412 o s =T o] o o =T G B 7 O 2
72 9510 Yoke with hole 1 3/4"-20 splines + yoke stoppear 1 3/8" ... i 1
13 9511 P.T.O. section, side with safety shear bolt, outer part, without protector ......ccvvveeiiiiiiiceiine e 1
14 9512 P.T.O. section, side without safety shear bolt, inner part, without protector ....oceeeviiiiinieeena e 1
15 9513 Adaptor (PUSH PINY o i e et e et a e rn s 1
16 9514 Yoke and Shearplate ...occe i e e e e e e e e e e aas 1
17 9205 Ball iee it e ar e e e et an e e e ta s beanaren 24
18 8071 Grease FILEING .vuvieiiriiin e an s 1
19 9515 Safety shear bolt MT4 X 70MIM ..oiiiiiiiii s e e e rn s 1
20 9218 Bearing ring Tor outer guard tuUBe ... i e n e s 1
21 9219 Bearing ring for inner guard tube ... ... e 1
10 23 9519 00T 1 1= o O O 1
24 9520 LT 1T 1
25 9521 Complate shigld ......ooiiii s s e 1
26 8068 B s LI (e T L P 1




GEAR BOX #9307

REF. PART # DESCRIPTION QTy

1 6314 Ol 588l 52 X 85 X TO 1ot i s e e e n e en e en o1

2 6315 Bearing 30209: COME ittt ettt ree e aa et n e 2

3 6317 T Ty e A 10 01 L I « PN 2

4 6318 23T =T 0T S 1

5 6319 oo Y 0 b 16

6 6320 Bearing 32200: CONE i s st v s ra e 1

7 6321 L] 11 O U O 2

8 6322 L T T T 0 O TP 1

9 6323 LG T 11, O O U 2

10 6324 Bearing 32209: CUP .iicciiiiiiinnrrrrnisirssnssserinieisrs st ssrrsseeseiassstinennrerenssrrrsrsnserssrerno 1

11 6325 Side shaft Z20 {1%" - 20 SPHNES) ..cviiveeeeriiiicen s e e rven e s eran e arebn s 1

12 6326 G = g I G U O N 2

13 9345 Impeller shaft (2" & 13" - 20 splines) civeviiiiiii v e 1

14 6328 b 0L o IR T 1 T U O 1

15 6329 LoCk NUE M40 X 1.5 HO et i st et e erre e st v en e srnneens 1

16 6330 L0 11 3 o PPN 1

17 6331 PIUG 3787 G8S5 1ivviiireiiriiiiiitiiiarenra s rraestaes s rset st erats e s ra e s i sttt s bt sbanen e e rnaanrrnttat 3

18 6332 DuUst eXCIUABE 45 X 72 X B ..iviiieiinieiiiniesiees it cert s e s raa s s e et aaba e et ee b b rnnnan e arbas 1

19 6333 External Circlip DO UNITABE ...iiiiiiiiiiiiiiie et r s s s e rae st abbaebaeeaeaartns 1

20 6434 L= . U D 1

21 6335 = 3113 o P U EUU PP PUSURPPTPN 2
22 6336  Bearing 30210: €ON@ ....ciiivviviivnvrecnnninrre s et 1 10

23 6337 Bearing 302101 CUD ..iiiiii i errrs e st et e et e e ar e e e r s rree 1

24 6338 L0 U 1

25 6339 T T LT I T T T 1

2+3 6411 Roller bearing No. 30200 ... it rrtr et aa ettt er et rr e rn e rnns 2

6110 6410—Reller-bearingno—32208 e T 1

TT2Z¥23777T 76412 TROllEr beaning Mo, B02T0 .o cceiiiiiierreriiiiiiettreeerraterrereaertetetareeennrreernraaetareen




CYLINDER 25TR0S

@ & @
Pt Y
AN A
NL( fl@

8) (o ?

SAESSN RSN S SARN

| VAALTILY,

I
AN

[ \ [
— E_I
20 1/4"
REF. PART # DESCRIPTION QTyY
1 See #RK2BTR  O-ring 178" X 214" X 2 " ittt ireeeeearieeas st areee et e s st reetesestreensens 2
2 Sea#RKZBTR  Back-up 27" 0.0, X 3718 B.uiviuiiiiiiiriieriireireeernseeseneeesssasernsesnrensssaserssenssnns 2
3 See#RKZETR  O-ring 3/16" X 2 1787 X 218 1 iiiiiiuiviiiiieii i s et tbe s bt e e et sesnsensenassnsenrtnn 1
4 See #RKZETR  O-ring 1716" X 578" X B/ o oniiiii it et r s e e e st s e reneeeensenaess 1
5 See #RKZBTR  O-ring 1/8" X T 1/8™ X 1 B 8" ittt ie et s s et e s ssnr e s nans 1
6 See #RK25TR  Back-up T 3/8" 0.0, X 1/8” B ceuiiiiiiiiiriiieieettnretsseessieieteasamssemarenstetsrnnssnsnsen 1
7 See #RK2BTR  Wiper 1 1/8" iuth X 1 B/ B 0., co it ieei i r et een e ee s e e aea s en 1
8 492401 Yoke {(for 212" TUBE) wuvie it 1
9 Std. A LU R A | 1
10 4924-31 PISTON 22 B it e s 1
11 491880  Piston 100 1 1/8" oo e e e e 1
12 491668  Cylinder Body 272" @ ciiiiiiiii i rerere e aaas 1
13 492421 Head (For 2 2" LUDE) it i v eis et ine s et iinisveriassiatsinsstatsnsanssssninsesasas 1
14 Std. Bolt 3/8" NC X 27" Ig 4 NUL .ceiee i crctes s e eemeree e e et e e neabern s senennnes 1
15 Std. N TN 2 i 1 [ PN 8
16 Std.  Threaded rod 3/8" NU X 12" 10 ciiiviiiiii i sa s ir e s e et s ensens e saneeens 4
17 458599  YOke (TOr T 178" FOU} «iriiiieierre i iire i iie e ir s er e st e e e e e s et s s e ra e ebenetas 1
NI* R T o | T - TN e oo -1 o1 o 2
NI* RK25TR  Repair kit for cylinder 2% " {includes # 1, 2, 3, 4, 5, B, & 7) cvvrvrieiiiiiiieiencinenins 1

—NI'=NOT ILEUSTRATED — ————




HYDRAULIC MOTOR # DH 250 & DH 315

s //ti’_i‘\'\;\_\_\_\_\.ﬁ .
2>

U AANIANIAN AN,

REF. CODE #  DESCRIPTION QTY

DH 250 DH 315

1 681X19861 Serew MBS X TOMM ..ot e 6 6

2 151-1313 [N =T LI 1 o [ 1 1

3 151-1827 SPIGOT FlaNGE tit it e b e e nenen 1 1

4 633B3385  Shaft seal BAKDH FiNG .vvviiiiiriiiiiiierriririererrensene e et sn e nnsmnerens 1 1

B B33BTB33  D-MiNG eeveieiviiieeesereesseeeseesssesaasesseseentesessssstsesssnessassesssessssssessisnssesees 1 1

6 151-1608  Bearing FAGCE ...cevvvreririiiiiiiie e v etir e rr et e e e e e v aaran s et s rnsense s rnnenss 1 1

7 1561-1458  Axial needle Bearing ..o iii i e e s 1 1

8 B682LI064  WoodrUff KeY ...coiiiiiiiiiiiiiii i e e e e e e e e e e eas 1 1

L Housing and output shaft .......covvviiiiie e e not sold

10 1B1-2648  Cardan shaft........ociiiiiiii i e b e e re e as 1 -

10 T51-2650  Cardan shafl.........ciiiiiiiiii i et e e e e s e nanes - 1

11 ] -3 I T © T o T 3 3

12 TB1-1713  Distributor Plate v e e e e e e e os 1 1

13 151-1193 Gear Whesl SBt ... e 1 -

13 15T1-1188  Gear WHee]l S8BT .uuviiiiiiiii i iirreiereesre i reeeteeiareineet s rs e st siasesssrasarants - 1

14 151-2641 BN COVET crieiiiie e e e 1 1

15 684X2481 WaASHON teeurieere ittt ettt e ey rerebsea st eiiiriaees 6 6

18 681X0184  Screw M8 x 1.25mm Din 931 x B0MM Ig....covvviviiiniiiirreenrrererinninans 6 -
16 681X0186  Screw M8 x 1.25mm Din 931 X 70MM [g.vviiiiiiiiiiice e cenenns - 6

17 TSTAOATE  NAME PlATE eerer e e e e e e a e s e e s e st eranss 1 1

18 68121011 DIV SOTOW 1ottt st e e e e e aaea e e en s 2 2

19 631X2013  Drain plug 7/16"-20 UNF ... er e e ra e e 1 1

NI* 151-1273 =Y QoY O T - - N 1 1

“*NF = NOT I[LLUSTRATED T



h

TORQUE CHART

TORQUE SPECIFICATION TABLE

= IO H[iny ifexu

Thread UNC and UNF || Grade 2 O Grade5 €0 () (X} |Grades* £y ®
Bolt size Torque Torque Torque
Pound feet | Newton meters | Pound feet |Newtonmeters| Pound feet |Newton meters
Inches mm min. max. min. max, min. max. min. max. min, niax. min, max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 303
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 278 24 29 325 393
3/8 9,53 20 23 271 31.2 15 42 47.5 57.0 45 54 61.0 73.2
16 11.11 30 35 40.7 474 54 64 73.2 86.8 70 84 94.9 1139
1/2 12.70 45 52 61.0 70.5 80 96 1085 1302 110 132 ] 1492 1790
9/16 14.29 65 75 88.1 101.6 110 132 | 1492  179.0 160 192 [ 217.0 2604
5/8 15.88 95 105 | 128.7 1423 150 180 | 2034 244.1 220 264 | 2983 3580
3/4 19.05 150 185 2033 2507 270 324 | 366.1 4393 380 456 | 5153 618.3
/8 22.23 160 200 2168 271.0 400 480 1 5424  650.9 600 720 | 8136 9763
i 25.40 250 300! 3388 406.5 380 696 | 7865 9438 o0 1080 (12204 14645
11/8 25.58 - - - - 800 880 ] 1084.8 1193.3 1280 1440 [ 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 [ 1518.7 16814 1820 2000 | 24679 27120
13/8 3493 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 [ 3227.3 3688.3
1172 38.10 - - - - 1940 2200 | 2630.6 2983.2 1 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
_ |l Gradeat O @ Grade 7T (7 Grade 8T (1)
Y=
° 2 § E Torque Torque Torque
N g =
ZIRE E 2 Pound feet |Newtonmeters | Pound feet |Newtonmeters| Pound feet |Newton meters
[a B}
min. max. min, max. min. max. min, max. min, max. min, max.
M6 UNC 1.00 3.6 5.8 49 7.9 5.8 94 7.9 12,7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 352
MI0 UNC 1.5 20 25 271 339 34 40 46.1 54.2 38 46 51.5 62.3
M12 TUNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 §89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 [ 109.8 126 96 1091 130.1 1477
Ml UNC 2.0 67 77 90.8 1043 116 130 1572 1762 129 145 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 1681 2033 2276 175 194 | 237.1 2629
M20 TUNC 2.5 108 130 | 1463 1762 186 205 252 2778 213 249 | 2886 3374
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 3 208 42
M10 UNF 1.25 20 29 27.1 383 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 15 84 1016
Ml4 TUNF 1.5 52 64 70.5 86.7 90 106 122 143.6 107 124 145 168
Ml6 UNF 1.5 69 83 935 1125 120 138 | i62.6 187 140 158 | 189.7 214.1
MI18 UNF 1.5 100 117 136 158.5 177 199 | 2398 269.6 202 231 | 2737 313
M20 UNF 1.5 132 150 { 178.9 203.3 206 242 | 2791 3279 246 280 | 3333 3916
Use the above torques when special torque is not given.
— NOTE: Thesevaluesa aEﬂy_mﬁl_ﬂﬂ%wmom&mthﬂmmmwhmangmwﬂlhﬁﬂm__—

CINE Pressure jabricants are-used:

A
Sl P



WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if
maintenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.
















Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

INNOVATION - EXCELLENCE .

LES MACHINERIES PRONOVOST INC.
260, route 159,

Saint-Tite, Quebec, Canada,GOX_3HO

Tel. T (478 36b-765T, Fax: (418y 365-7954 ~ ~— — — ~ —




	#9946 to #10793
	Return general index
	Return index group 3
	P-992
	P-992TRC
	P-980
	P-980TRC, P-1040TRC
	SP-9204
	PSI-9201
	PC-9204
	HEAVY DUTY KIT 92104
	9225-EG (T80)
	9500 (T110N)
	9307 (T279)
	25TR08
	DH-250, DH-315
	Following year
	Previous year

